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Company Name ~ DONGGUAN ZIITEK ELECTRONICAL MATERIAL AND TECHNOLOGY,LTD. /

shown on Report  HANGZHOU ZIITEK ELECTRONICAL MATERIAL CO.,LTD. /KUNSHAN ZIITEK
ELECTRONIC MATERIAL,LTD./ZIITEK TECHONLOGY, LTD./VIETNAM ZIITEK
TECHNOLOGY LTD

. O REET RN BUIN Tolk — X B8 ¥k /WL A BN T IE 2 XA 15 % 33 S LIRA TN
B LT R X KRS 65 5 ARrAb T I =4 % 62 9% 7 A8 [ipg K148 G155 B B
Tolk/NX CN4 Hbith

Address BUILDING B8, XICHENG INDUSTRIAL SECOND ZONE, HENGLI TOWN,
DONGGUAN CITY /NO.33 YANGDAI ROAD, LINAN DISTRICT, HANGZHOU
CITY, ZHEJIANG PROVINCE, CHINA/NO. 65, DAZE ROAD, KUNSHAN
DEVELOPMENT ZONE, SUZHOU CITY, JIANGSU PROVINCE/7F., NO. 62,
XINGFU E. RD., XINZHUANG DIST., NEW TAIPEI CITY 242040 , TAIWAN
CHINA/PLOT CN4, MING LANG INDUSTRIAL CLUSTER, VU THU DISTRIC,
THAI BINH PROVINCE, VIETNAM/PIA CHI: LO CN4, CUM CONG NGHIEP
MINH LANG, HUYEN VU THU, TINH THAI BINH, VIET NAM

DA IR R i B it £ B i B B SRS

The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

FEM 4% Sample Name S#H4 Kl Thermal conductive material

Inspection & T

FEin A5 Part No. TIG780-18

F g Color 4 white

ERCEE R E 2024.04.27

Sample Received Date Apr. 27, 2024

BRI H 3 2024.04.27-2024.05.07

Testing Period Apr. 27, 2024 to May 7, 2024
RE R HZ T I

Test Requested Please refer to the following page(s).
KPR A 55 1 HZ T I

Test Method/Test Result(s)  Please refer to the following page(s).

Y =3 H
%’i’ 9% [ 75 H A 2024.05.07

Date
I v
AZ# Technical Manager

No. R179758889
RN N AR RN 522 DB 230 % AR IX S I e I KA
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£54 Conclusion

TR WREARUETR S &R
Tested Sample According to standard/directive Result
— Rk 8 RoHS #54> 2011/65/EU Je HABIT H54
(EU) 2015/863 RoHS Directive 2011/65/EU 54 PASS

Submitted Sample ]
with amendment (EU) 2015/863

*hkhhhkhkkhkhkkhkhkkhkhkhkhirkhrrhhrhikhhkhkhkhkhkhkhkhhhihiirrhhhhhkhhkhhkhkhkkhhhihiiirhhhhhhhkhhhhkhhkhkhikhirhirikikiiikhikikk

P R 7K I 45 S35 A2 BK B RoHS 6 4 2011/65/EU B HAZ 1T 54 (EU) 2015/863 %K (I BR1E -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)

2015/863.
RUER MR Z P 2R, X TR A dh T I (PD), #4(Cd), 7K(Hg), 730 (Cr(VI)),

ZIREEZK(PBBs), £IR _Kif(PBDEs), 417 — H 2 (DBP, BBP, DEHP,
DIBP), #(Sb), #(F), #(Cl), #(Br), B(1), 487 —H Rl KA LM(PVC),
HE A B (MCCPs), DU A (TBBP-A), 49 M (PFOA), ikt
T# R (PFOS), Lt 4TIk,

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP), Antimony(Sh), Fluorine (F), Chlorine (CI), Bromine (Br), lodine (1),
Phthalates,Polyvinyl Chloride (PVC), Middle Chain Chlorinated Paraffins
(MCCPs), Tetrabromobisphenol A (TBBP-A), Perfluorooctanoic Acid(PFOA),
Perfluorooctane Sulfonates(PFOS), Red phosphorus in the submitted sample(s).

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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K& HE Test Method
WRT H TR T7v2 e
Tested Item(s) Test Method Measured Equipment(s)
% Lead (Pb) IEC 62321-5:2013 ICP-OES
4% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-2:2017 Fl/5% IEC 62321-5:2013 I
/_\’\E
5% Hexavalent Chromium (Cr(V1)) IEC 62321-7-2'20f7§:njor determination of UV-Vis/ICP-OES
Total Chromium by IEC 62321-5:2013
Z IRIEA Polybrominated Biphenyls e o Mo Ve
(PBBs)
£ 3 Z 21 Polybrominated Diphenyl .
Ethers (PBDES) IEC 62321-6:2015 GC-MS
4% - F IR Phthalates (DBP, BBP, .
DEHP, DIBP) IEC 62321-8:2017 GC-MS
%% US EPA 3052:1996 & US EPA
. 6010D:2018
Cllull ey Refer to US EPA 3052:1996 & US EPA ICP-OES
6010D:2018
%% EN 14582:2016
= - =
. Fluorine (F) Refer to EN 14582:2016 IC
%% EN 14582:2016
y=3 - =
= Chlorine (C1) Refer to EN 14582:2016 IC
\ . %3 EN 14582:2016
D) Refer to EN 14582:2016 IC
. %3 EN 14582:2016
i
LS UeLli() Refer to EN 14582:2016 IC
" . %3 EN 14372:2004(E
AR2K — H R NE Phthalates Reffto = 14372_200(4()[5) GC-MS
. . %2 JYIT 001-1
& 2 )% Polyvinyl Chloride (PVC)* Ref:ii JQ /TO%O 1_322 . FT-IR
. . . %% US EPA 3540C:1996 & US EPA 8270E:2018
) # Middle Chain Chl
@R LA Middle Chain Chlorinated Refer to US EPA 3540C:1996 & GC-MS(NCI)
Paraffins (MCCPs) US EPA 8270E:2018
%% US EPA 3550C:2007 &
VUVR XLy A Tetrabromobisphenol A US EPA 8270E:2018 GC-MS
(TBBP-A) Refer to US EPA 3550C:2007 &
US EPA 8270E:2018
%2 US EPA 3550C:2007 & US EPA 8321B:2007
432 R Perfluorooctanoic Acid(PFOA) Refer to US EPA 3550C:2007 & LC-MS-MS
US EPA 8321B:2007
%2 US EPA 3550C:2007 & US EPA 8321B:2007
V—1 ez 3 =
SRF AL Perfluorooctane Refer to US EPA 3550C:2007 & LC-MS-MS
SN GRS US EPA 8321B:2007
21 1% Red phosphorus* GB/T 9722-2006 PY-GC-MS
Hotline:400-6788-333 ti-cert.com  E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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P45 R Test Result(s)
WK H Tested Item(s) 452 Result TR R IIE{E
013 MDL Limit
Yt Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
%% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg 1000 mg/kg
AT EH Tested Item(s) #5% Result TR R IKE{E
013 MDL Limit
ZIREZE Polybrominated Biphenyls (PBBs)
—IRIKZE Monobromobiphenyl N.D. 5 mg/kg
TREEE Dibromobiphenyl N.D. 5 mg/kg
=JRIEZE Tribromobiphenyl N.D. 5 mg/kg
VUyRELZK Tetrabromobiphenyl N.D. 5 mg/kg
FLIRIBER Pentabromobiphenyl N.D. 5 mg/kg
S - 1000 mg/kg
INIRIECIR. Hexabromobiphenyl N.D. 5 mg/kg
LIRECPE Heptabromobiphenyl N.D. 5 mg/kg
JUIRERZK Octabromobiphenyl N.D. 5 mg/kg
JUIREER Nonabromobiphenyl N.D. 5 mg/kg
IREK Decabromobiphenyl N.D. 5 mg/kg
WX H Tested Item(s) 4R Result R R IIE{E
013 MDL Limit
Z R " ZKRF Polybrominated Diphenyl Ethers (PBDES)
—JR KW Monobromodiphenyl ether N.D. 5 mg/kg
—JR 2Kl Dibromodiphenyl ether N.D. 5 mg/kg
=R K Tribromodiphenyl ether N.D. 5 mg/kg
VU — KM% Tetrabromodiphenyl ether N.D. 5 mg/kg
FLIR KWk Pentabromodiphenyl ether N.D. 5 mg/kg
Sorep— : 1000 mg/kg
7NIRIKMF Hexabromodiphenyl ether N.D. 5 mg/kg
LR 2KlF Heptabromodiphenyl ether N.D. 5 mg/kg
JUIR 2K Octabromodiphenyl ether N.D. 5 mg/kg
JUBR K Nonabromodiphenyl ether N.D. 5 mg/kg
R KWk Decabromodiphenyl ether N.D. 5 mg/kg
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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TR Tested Item(s) 25 Result T3 YRR H PR PRAE
013 MDL Limit
48K HPREE Phthalates (DBP, BBP, DEHP, DIBP)
A 2K —HER — Tl Dibutyl phthalate
(DBP) CAS#:84-74-2 N.D. 50 mg/kg 1000 mg/kg
IR ZHIER T HER AR Butyl benzyl D m— e ——
phthalate (BBP) CAS#:85-68-7 e bt bt
AR IR —(2-.55) Ul
Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7
AR " HR — 5% T lis Diisobutyl
N.D. 50 mg/k 1000 mg/k

phthalate (DIBP) CAS#:84-69-5 v v

Z3 Result .
WRITE Tested Item(s) H%Olg JvER R MDL
&6 Antimony (Sb) N.D. 5 mg/kg

Z3 Result .
WRITH Tested Item(s) H%Olg VAR R MDL
. Fluorine (F) N.D. 10 mg/kg
. Chlorine (CI) N.D. 10 mg/kg
& Bromine (Br) N.D. 10 mg/kg
fi lodine (1) N.D. 10 mg/kg

ZE R Result
PRI Tested Item(s) ”%O - JrUEREH IR MDL
4BK _HFREH Phthalates
Aok R — IE¢ Di-n-octyl D S—
phthalate (DNOP) CAS#:117-84-0 o S
oK R 5Tl Di-isononyl
phthalate (DINP) N.D. 50 mg/kg
CAS#:28553-12-0,68515-48-0
oK R — 5+ %5 Di-iso-decyl
phthalate (DIDP) N.D. 50 mg/kg
CAS#:26761-40-0,68515-49-1
AR —HEE —H g Dimethyl phthalate ND S—
(DMP) CAS#:131-11-3* 7 9'g

Hotline:400-6788-333 www e E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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PRI E Tested Item(s) %%0 T;S““ R H TR MDL
482X _H TR Phthalates
AR —HER — 2% Diethyl phthal
Z[Iing’) i%#:84-f§-2*let e RE 30 mglkg
SR2K —HR N Di | phthal
Z[Iiip) Ecﬁfz#:fjﬁta-slfmpy P A HRs 30 mg/kg
AR — IR /X% Dipentyl phthal
:giloffsp)fﬁ:#:igig-g*t e Dk 30 mg/kg
AR —F 1R —Pifig Diheptyl phthal
(Y[B)fp) (Elﬁfg#ﬁ}iia-ﬂ-;f Py P N.D. 30 mg/kg
AB2E —HER ¥ C.lE Dicyclohexyl
;Eialatzﬁ(@;ci) C@AHS#:;ZZE-;:( ’ N.D. 30 mg/kg
A2 HR R RS Dii |
;g:alatiﬁf; |oifi#:2|:5c§c-tzya-3* Dt 50 mg/kg
A% — HI — T8 Dinonyl phthal
Z[Iz)iIKP) (Elﬁ,fg#:84-fz-4*mony Al N.D. 30 mg/kg
% THg Dii | adi
(DIN@:) ci#iiﬂogrgjiy e N.D. 50 mg/kg
PRIFE Tested Item(s) g'j:':%o T;SUH 7R R MDL
& LM Polyvinyl Chloride (PVC)* FA 4 Negative* /
WIRITH Tested Item(s) ?5%0 ifsult T
?iﬂi@ff Tetrabromobisphenol A \D. s ks
WIRITH Tested Item(s) ?5%0 ifsult T

S Middle Chai
?hltijate?;araﬁ:ns fMCgI;s) N.D. 100 mg/kg
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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%R Result .
FATH Tested ltem(s) ”%0 - JrikK R MDL
W Perfl tanoic Acid
45 LR Perfluorooctanoic Aci NI 0,010 mrkg
(PFOA)
ZE 3 Result
WA E Tested Item(s) ”%O - JrER IR MDL
FoEKEhERR Perfluorooctane
SRS Perflu N.D. 0.010 mg/kg
Sulfonates (PFOS)
Z3 Result .
BRI E Tested Item(s) ”%O . JrER IR MDL
217 Red phosphorus* 9114 Negative 500 mg/kg

FEF RO #6538 Sample/Part Description
FF5  CTIFEM ID ik
No. CTI Sample ID  Description
1 013 [SREMFS
White liquid

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-336

Complaint E-mail:complaint@cti-cert.com
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TR, 8, ok, SR OHAETE.

-N.D. = RAaH (MR HIIR)

-mg/kg = ppm= HiHZ—

-1000 mg/kg = 0.1%

AR EH RALIFHPVC)

- = AEHCRH PY-GC-MS J5i% AN & A it AR IS R rh 28 71 Pa W E PELLHE, FEREIR
ERABERR R 5 3 7 s A A BOE SRR AR, W RE PRI R R KA RN A Py, IR BHE
W SRS )

AR IS IR 51 5 TR A2240235810101013E.

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury, Antimony.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

-*Negative = Not Contained Polyvinyl Chloride(PVC)

-Negative = Not Contained (The red phosphorus is qualified by PY-GC-MS method which detect
pyrolysis products P4 of red phosphorus. But there is a false positive risk by performing this method,
since P4 could also generate while the phosphate and organic phosphate coexist with some strong
oxidizing or reductant agent in pyrolysis process. The result for reference only.)

-The test result(s) is(are) presented in reference to the result(s) that reported in
A2240235810101013E.

e RINEIR H IJTEALE CNAS AAITEE A .

ARG P RBEES RARE. B, R ARRER. AV RREERA.

-«*» indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

-The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-ma

:complaint@cti-cert.com
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K FFE Test Process
1. % Lead (Pb), 4& Cadmium (Cd), & Chromium(Cr)
PRECFE T 27 A TN AR AR T R RE

:> Add digestion reagent :>

Weigh sample and place it
in a vessel

Digest the sample

2. 7k Mercury (Hg)

F AR AL T AR
H 77 E AL B 5§ i
Dry Ashing/ <::|
] ICP-OES BTKER v 1
e FETK %_ﬁ' Alkali Fusion/ Residue it E
: <:| Make up with Acid Dissolution
Analyzed by deionized water Filtration
ICP-OES eionized water o
Solution

PR T B as A IPANEY i nwnl

TH AR

. . N ::
Weigh samp le and place it — Add digestion reagent Digest the sample
in a vessel
FH 25 /18 22 1K 77
Py UL — ki
M ICP-OES LB TRER Alkali Fusion/ Residue o
VaRii <:| Make up with Acid Dissolution AT

Analyzed by Lo Filtration

ICP-OES deionized water .

L

Solution

3. A% Hexavalent Chromium (Cr(VI))

RS T AN P
Weigh sample and place it — I ).‘\ i ﬁigﬁtn J —
in a vessel Add digestion reagent

TH R A
Digest the sample

!

A A i B pH A

WA, e
Cool and filter

A Uv-vis 7
Analyzed by UV-Vis

| ; . pL—
Add test solution ~ Adjust the pH." alue —]
of the solution
9555 pHE f REBTRER
Adjust the pH value " Make up with —
of the solution deionized water
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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4, ZRBEZE Polybrominated Biphenyls (PBBs), %1 % Polybrominated Diphenyl Ethers (PBDEs)

HEFRTEST SR RESHIEA A B
Weigh le and pl. —" Extracted with "
eigh sample and place xtracted wi Concentrate the extract
it in a thimble organic solvent
— Make up with K—] Transfer the extract into a

Analyzed by GC-MS

organic solvent volumetric flask

5. 4% % — HEREE Phthalates (DBP, BBP, DEHP, DIBP)

WEFRTES T R VLA 72 H A B
Weigh sample and place —" Extracted with —"
gl ) P . P v ) Concentrate the extract
it in a thimble organic solvent
s RAAIERES ERAEIERERERN
] GC-MS 45 e 1 7 LT 2 H =
(—] Make up with — Transfer the extract into a
P
Analyzed by GC-MS . ,
organic solvent volumetric flask
6. &6 Antimony(Sb)
R il T ORI T AR R BN ARk 7 E T Y AR P S R R
‘Nellgh sample _and Place itina ::> Add digestion reagent :> Digest sgmpl_e in microwave
IMICTIOWave dlgestmn VESSG] dlgestlon oven
F Al 2 T
T
ICP-OES B ok e s 1y Ashmg/ -
A ¥ EH TR E ) Alkali Fusion/ Residue it e
Analyzé d by <:| Make up with Acid Dissolution <:: _ .
ICP-OES deionized water . Filtration
I
Solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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7. & Fluorine (F), & Chlorine (Cl), & Bromine (Br), ff lodine (1)

R IR &
Test Report

FALT 1470
Page 11 of 14

A 2 = fr — e I ;,%_ L
BT A A fE IR
Weigh and place sample ina  — — Combust the sample in
- P P ] Fill the bomb with oxygen " P
sample cup of bomb - oxygen bomb
b ity M ] ey o | e =L
H IC 4 #r ] Rk ER MR RERRIEERN
N Make up with K—  Transfer the sample solution
Analyzed by IC ultra-purity water into a volumetric flask
8. 4FZ —HMFHE Phthalates
HEFRTEST SR RESHIEA A B
Weigh sample and place — Extracted with " Concentrate the extract
it in a thimble organic solvent
— Make up with K—] Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask

9. W& 2 Polyvinyl Chloride (PVC)

SRS 21

Select the homogenous material

BIH

Cut 1t into pieces

ll

fl FT-IR 447
Analyzed by FT-IR

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.cc
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10. HERLANE Middle Chain Chlorinated Paraffins (MCCPs)
HEFRTEST FAHLIEFIAE R A B
Weigh sample and place —" Extracted with " Concentrate the extract
it in a thimble organic solvent
Tl GC-MS(NCI)47#ff FIA LA E R HEREIRRERERN
(— Make up with K Transfer the extract into a
P
Analyzed by GC-MS(NCI) _ .
organic solvent volumetric flask
11. TY¥RNE A Tetrabromobisphenol A (TBBP-A)
“E = 25 fet y Jpte _“;| T . .
HEFRTEET A HLIE R AR H R UF AT
Weigh sample and — Extracted with —
. . Concentrate the extract
place it in a thimble organic solvent
e HLGEFIEZE i
I GC-MS 447 Al GEA
— Make up with K—] o
Analyzed by GC-MS organic solvent Dernvatization

12. 4 # % B (PFOA)Perfluorooctanoic Acid(PFOA), 4 #& % 4% i B (PFOS)Perfluorooctane

Sulfonates(PFOS)

FE A ]

Sample preparation

—

3 F A LI R 7 S
AR
Extracted with organic solvent
in an ultrasonic equipment

—

R

Concentrate the extract

J

Fl LC-MS-MS “} AR AR ER EREEIFNERTERN
— Make up with K—]  Transfer the extract into a
Analyzed by LC-MS-MS . )
organic solvent volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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13. 4% Red phosphorus

F13W L1477
Page 13 of 14

e

il e

Red phosphorus qualification

Sample Sample preparation
AWENE PY-GC-MS Jilix

Testing with PY-GC-MS

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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o B A
Photo(s) of the sample(s)

T

M 12 13 14

75 B Statement:

1.

2.

RO & oAb e N3 <L & AR & T 5% 5 023G

This report is considered invalid without approved signature, special seal and the seal on the perforation;
T&%%ﬁ%&ﬁ?%%ﬁ&ﬂﬁhﬁ\ FEG RS S g IR AL, g R L E S A BT, CTI R SEH S
s

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CTI hasn’t verified,

AR A I 5 SR AN B2 WUAE it 87 5%

The result(s) shown in this report refer(s) only to the sample(s) tested;

BrAEB AU, 5 S8 ILAC-G8:09/2019 / CNAS-GL015:2022 i i faj B 4252 (w=0) G35 M HEAT
FF&PEH % ; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

RE CTI Bl AR, ARESEHIARR

Without written approval of CTI, this report can’t be reproduced except in full;

AR S RSN B SRR R ER, U

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*kk ?&% %;ﬁ *kk
*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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